











Engine for TB007 2TN66L-UTBA S/N1073001-1074339
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Reference:10-20

Part number

Y119663-77200
YXM91967
YXM91968
YXM91969
YXM27436
Y26022-040252
YXYSPS4008
YXM36410
YXM17878
YXM82099
Y106383-44720
Y106383-44730
Y22212-100000
Y26716-100002
Y105225-44790
Y121450-77330
Y26014-080252
Y26106-100402

FIG 15 GENERATOR

Description Q'ty Chan.

GENERATOR
PLATE ASSY
PLATE

STATOR

BALL BEARING
SCREW M 4X 25
SCREW

CLAMP
COUPLER

FLYWHEEL ASSY

SPACER
WASHER

SPRING WASHER 10

NUT M10
CAP

ADJUSTER, BELT

BOLT M 8X 25

BOLT M10X 40 PLATED

»
y
1
1
y
2
y
1
y
y
1
1
y
y
1
1
y
y

Serial No. Serv.
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Engine for TB007 2TN66L-UTBA S/N1073001-1074339

S 6332-77310
- A A D 13355-77700
Fig. ]6 ELECTRIC PART D19332-93000
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FIG 16 ELECTRIC PART

ltem Part number Description Q'ty Chan. Serial No. Serv. Remarks
1 Y129155-77801 PLUG, GLOW 2
2 Y119305-77820 CONNECTOR, GLOW PLUG 1
3 Y119660-77710 CURRENT LIMITER (15A) 1
4 Y171301-777720 COUPLER 1
5 Y119332-77810 RESISTOR 1
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Engine for TB007 2TN66L-UTBA S/N1073001-1074339

. 17 NyFoty b (7 a)&a9y
Fig. GASKET SET (OPTIONAL) & TOOL
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Reference:10-22

Part number

Y129400-92400
Y104200-92350
Y119332-92750
Y119332-92751
Y28110-100120
Y28110-140170
Y719385-92600
Y719385-92601
Y719385-92602
Y119305-01340
Y119305-01950
Y119660-01561
Y119660-01562
Y24311-000320
Y121520-01850
Y121520-01851
Y119305-03030
Y119305-03031
Y119305-11310
Y119260-11340
Y119600-11450
Y119600-11460
Y119305-12160
Y124701-11910
Y124701-11911
Y119305-13110
Y119260-42020
Y24321-000350
Y121420-01760
Y977770-01212

FIG 17 GASKET SET ( OPTIONAL ) & TOOL

Description Q'ty Chan.

FLEXHORN
DRIVER, SCREW

WRENCH, FILTER
WRENCH, FILTER

WRENCH 10X12
WRENCH 14X17
GASKET SET
GASKET SET
GASKET SET

GASKET, CYL. HEAD

SHIM PACK

GASKET, PUMP COVER
GASKET, (NON-ASB.)
O-RING 1A P-32.0
GASKET, F.FEED PUMP
GASKET, (NON-ASB.)

GASKET, PLATE
GASKET, PLATE

GASKET, BONNET

SEAL, VALVE STEM
PROTECTOR, NOZZLE
GASKET, NOZZLE
GASKET, SUC.MANIFOLD
GASKET, (NON-ASB.)
GASKET, (NON-ASB.)
GASKET, EXH.MANIFOLD
GASKET, C.W. PUMP
O-RING 1A G-35.0

O-RING
GASKET, LIQUID

RN Y AT AT UYWAY U T U Y | JJ NG Y (Y WY G U |\ J i QN G G G G W T WA I Y T G §

Serial No. Serv.
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INDEX
CEQ@Ilo <Ot I—E CEYS-«
REF NO. PARTS NO. «™i-% Description Q'ty | R ol
CYLINDER BLOCK
GEAR HOUSING
FLYWHEEL HOUSING & OIL SUMP
CYLINDER HEAD & BONNET
SUCTION MANIFOLD & AIR CLEANER
EXHAUST MANIFOLD & SILENCER
CAMSHAFT & DRIVING GEAR
CRANKSHAFT & PISTON
LUB. OIL SYSTEM
COOLING WATER SYSTEM
FUEL INJECTION PUMP
GOVERNOR
FUEL INJECTION VALVE
FUEL LINE
STARTING MOTOR
GENERATOR
GASKET SET
2TNE68-ETB S/N 1074340-1074744

Reference:INDEX Page:0



Engine for TBO07 2TNEG68-ETB
CYLINDER BLOCK

Y00D7170

2TNEGB-ETB :/I)\/gfj{] w /)
CYLINDER BLOCK

Ref fig01 Page 01



CE©Ilo
REF NO.

Reference:fig01

"0t
PARTS NO.
Y719325-01560
Y124060-01050
Y119260-02020
Y27221-060100
Y119265-01250
Y27241-100000
Y27241-250000
Y27241-300000
Y119260-02800
Y119260-02930
Y119266-02410
Y26106-060122
Y119266-01200
Y119309-01330
Y719260-02870

'”'i—%

Y%@YAPIPU™,

Description
BLOCK ASSY, CYLINDER
- PLUG PT1/8
- BOLT
+ PLUG 6X10
- PLUG 40
- PLUG 10
- PLUG 25
- PLUG 30
- MAIN BEARING
- THRUST BEARING
- BUSH
- BOLT M 6X 12 PLATED
STUD, CYL. HEAD
GASKET, CYL. HEAD
MAIN BEARING US=0.25

—
WaONANWLWN=2 2N =

CYLINDER BLOCK

r-g
Q'ty

CEYSIk
|

R

Kelll
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Engine for TBO07 2TNEG68-ETB
GEAR HOUSING

VT A
GEAR HOUSING

°

Y00D7170
2TNEGB-ETB

Page 02
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Reference:fig02

"0t
PARTS NO.
Y119260-01590
Y119620-01800
Y119660-01911
Y119624-32040
Y26106-060162
Y26106-060302
Y26106-060402
Y26106-060502
Y26106-060652
Y124160-01751
Y24311-000320
Y119305-01490
Y119260-01510
Y121450-01560
Y22351-040010
Y119660-01551
Y119660-01562
Y119660-01570
Y119305-01950
Y194990-22050
Y26366-060002
Y121520-01851
Y119600-52021
Y26106-060162
Y121023-01550
Y24341-000240
Y26106-060162
Y977770-01212

'”'i—%

pO'*%%

Description
COVER ASSY,GEAR CASE
- SEAL HTC456208, OIL
PIPE, KNOCK
O-RING P 12.0
BOLT M 6X 16 PLATED
BOLT M 6X 30 PLATED
BOLT M 6X 40 PLATED
BOLT M 6X 50 PLATED
BOLT M 6X 65 PLATED
CAP, LUB.OIL SUPPLY
O-RING 1A P-32.0
HOUSING, GEAR
- PLUG
- STUD M 8X 22
- SPRING PIN 4X10
COVER
GASKET, (NON-ASB.)
STUD M6X12
SHIM PACK
NUT W/WASHER 8
NUT M 6
GASKET, (NON-ASB.)
PUMP ASSY, FUEL FEED
BOLT M 6X 16 PLATED
COVER, BLIND
O-RING 1A S-24.0
BOLT M 6X 16 PLATED
GASKET, LIQUID

GEAR HOUSING

- CEYSk
Q'ty I

AN AaAN S 2 AR A RN AN R ORWAUTIND 2 =

R

ol

Page:02



Engine for TBO07 2TNEG68-ETB
FLYWHEEL HOUSING & OIL SUMP

FLYWHEEL HOUSING & OIL SUMP

3 TIARAWNDI T & AW

Y00D7170
2TNEBB-ETB
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CE©Ilo
REF NO.

Ol
PARTS NO.
Y129100-01580
Y119260-01600
Y121120-01620
Y119620-01750
Y26206-100252
Y119305-01760
Y119332-01771
Y121400-01640
Y24311-000180
Y26106-060102
Y26106-060452
Y977770-01212
Y119620-01620
Y119660-01640
Y124085-02220
Y26106-060222

Reference:fig03

Ix12UE*%bY P & p2UERY FLYWHEEL HOUSING & OIL SUMP

EREN

Description
PARALLEL PIN 8X16
HOUSING, FLYWHEEL

BOLT M 10X 28

CAP, FLYWHEEL COVER

BOLT M10X25
SPACER, SUMP

SUMP ASSY, LUB. OIL

- PLUG M16

- O-RING 1A P-18.0
BOLT M 6X 10 PLATED
BOLT M 6X 45 PLATED

GASKET, LIQUID

PARALLEL PIN 6X10
CASE ASSY, OIL SEAL

* SEAL, OIL

BOLT M 6X 22 PLATED

- CEYSk
Q'ty |
2

1
3
1
6
1
1
1
1
3

16
1

2
1
1
0

1
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Engine for TBO07 2TNEG68-ETB
CYLINDER HEAD & BONNET

Y00D7170

SUVIAYR & RVEyh
CYLINDER HEAD & BONNET

i

60
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Reference:fig04

%@YAPIAAP & TPYEAA  CYLINDER HEAD & BONNET

"0t
PARTS NO.
Y23065-120500
Y119260-07900
Y119620-11350
Y26106-080142
Y719325-11700
Y119260-11800
Y27241-350000
Y23876-020000
Y27221-050080
Y119260-11100
Y119260-11110
Y114250-11120
Y114250-11180
Y27310-055000
Y119260-11340
Y119260-11370
Y22351-060012
Y119600-11450
Y119600-11460
Y119305-11200
Y719260-11650
Y105010-11230
Y26856-060002
Y719260-11660
Y105010-11230
Y26856-060002
Y119305-11240
Y119260-11260
Y119260-11270
Y119260-11280
Y22242-000100
Y119265-11260
Y26366-080002
Y119305-11350
Y124160-01751
Y119305-03020
Y119305-03031
Y119305-11310
Y118400-03060
Y24311-000320
Y22857-500100
Y124160-11360
Y24311-000120
Y129155-77801
Y119305-77820
Y26106-080142

'”'i—%

Description
PIPE, VINYL 12X 500

LIFTER, ENGINE
STUD

BOLT M 8X 14 PLATED
HEAD ASSY, CYLINDER

- GUIDE, VALVE
* PLUG 35

- PLUG 1/4

- PLUG 5X 8

- VALVE, SUCTION

- VALVE, EXHAUST

* SPRING, VALVE

- RETAINER, SPRING

- COTTER

» SEAL, VALVE STEM

+ CAP, VALVE

= SPRING PIN 6X12
PROTECTOR, NOZZLE
GASKET, NOZZLE
SUPPORT ASSY, ARM
- ARM ASSY, ROCKER
- - SCREW, VALVE

* + LOCKNUT 6

- ARM ASSY, ROCKER
- - SCREW, VALVE

- - LOCKNUT 6

* SHAFT ASSY, ARM
+ SUPPORT, ROCKER ARM

- SCREW
- SPRING
* CIRCLIP 10

- SUPPORT, ROCKER ARM

NUT M 8
BONNET ASSY

CAP, LUB.OIL SUPPLY

* PLATE

- GASKET, PLATE

- GASKET, BONNET

+ JOINT, BREATHER

- O-RING 1A P-32.0

- SCREW 5X10,TAPPING

KNOB

O-RING 1A P 12.0

PLUG, GLOW

CONNECTOR, GLOW PLUG
BOLT M 8X 14 PLATED

€ CGEYSik
Q'ty |

N=DNMNNLAEAr2 2223 3 AN =2NN=L22 a2 NDDNDDNDDNDNNNN_2LEANNNPEAPRORARREANN_22NNRAR 22NN =

R

ol

Page:04



Engine for TBO07 2TNEG68-ETB
SUCTION MANIFOLD & AIR CLEANER
Y00D7170

2TNEGB-ETB 5 F10EVIAR-IN & IPTU-F
SUCTION MANIFOLD & AIR CLEANER

NIEY
LOOSE PARTS
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CEO©Ilo
REF NO.

OCONOOUORWN=

Reference:fig05

-O3EPUAP & '+ @°A  SUCTION MANIFOLD & AIR CLEANER

" Olt
PARTS NO.
Y119305-12150
Y119326-12111
Y26106-060162
Y26106-060282
Y171033-12500
Y171033-12510
Y171033-12540
Y171033-12560
Y124064-12680
Y124064-12690
Y121465-12700
Y171126-12580
Y119332-12210
Y23000-060000

el

Description
MANIFOLD, SUCTION
GASKET
BOLT M 6X 16 PLATED
BOLT M 6X 28 PLATED
CLEANER, AIR
- ELEMENT
- CASE ASSY
- PAN ASSY, DUST
- BOLT, WING
- WASHER
- RETAINER
BAND
PIPE (A), AIR INTAKE
CLAMP 60

& CEYSik
Q'ty |

W= AN

R
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Engine for TBO07 2TNEG68-ETB
EXHAUST MANIFOLD & SILENCER

Y00D7170

2TNEGB-ETB NEVZA=IN & #1U I
EXHAUST MANIFOLD & SILENCER

Ref fig06
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CE©Ilo
REF NO.

S OoONOOOPR~,WN=

Reference:fig06

Ezi£°UAP & »2UY»

"0t
PARTS NO.
Y119305-13100
Y119305-13110
Y26106-060402
Y26216-060402
Y119131-18320
Y26366-060002
Y119332-13501
Y124701-11911
Y119332-13551
Y129107-13550

'”'i—%

Description
MANIFOLD, EXHAUST
GASKET, EXH.MANIFOLD
BOLT M 6X 40 PLATED
STUD M 6X 40 PLATED
BOLT M 8X 22
NUT M6
SILENCER
GASKET, (NON-ASB.)
PIPE, EXHAUST
GASKET, NOZZLE

Q'ty

—_ = S A NDDRARDNDN =

EXHAUST MANIFOLD & SILENCER
I'-E CEYS-«

R
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Engine for TBO07 2TNEG68-ETB
CAMSHAFT & DRIVING GEAR

Y00D7170

2TNEGB-ETB 7 DLIvIh & ROV
CAMSHAFT & DRIVING GEAR

Ref fig07 Page 07



Reference:fig07

"0t
PARTS NO.
Y119260-14200
Y119260-14400
Y119305-14580
Y119620-02450
Y119260-14100
Y22512-040120
Y119660-25022
Y119660-25052
Y119260-25100
Y119620-25912
Y22242-000200
Y26106-060122
Y119305-14210
Y22512-040120
Y24102-063034
Y119660-25920
Y119660-25930

N%OIA & Ap>PO CAMSHAFT & DRIVING GEAR

'”'i—%

Description
TAPPET
ROD, PUSH
CAMSHAFT ASSY
* BEARING, THRUST
- GEAR, CAMSHAFT
- KEY 4X 12
RETAINER, IDLE GEAR
SHAFT, IDLE GEAR
GEAR W/BUSH, IDLE
- BUSH
CIRCLIP 20
BOLT M 6X 12 PLATED
CAM ASSY, PUMP
- KEY 4X 12
- BALL BEARING 6303U
* FLANGE
- THREAD, FI-P GEAR

& CEYSik
Q'ty |

Ao g aWrt g ag g g g aapdpnd

R
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Engine for TBO07 2TNEG68-ETB
CRANKSHAFT & PISTON

Y00D7170

2TNEGB-ETB | 8 777739 TN & EANY
CRANKSHAFT & PISTON

Ref fig08 Page 08



Reference:fig08

" Olt
PARTS NO.
Y119309-21700
Y129100-01580
Y119260-21200
Y22512-040120
Y22351-030012
Y119305-21650
Y119621-21680
Y119620-21941
Y121111-21501
Y119332-21590
Y124950-21600
Y119265-22601
Y119265-22500
Y119265-22300
Y22252-000200
Y119265-23100
Y119260-23910
Y119265-23200
Y719260-23600
Y719260-23610

XY, %OIA & ER%AY  CRANKSHAFT & PISTON

'”'i—%

Description
CRANKSHAFT ASSY
- PARALLEL PIN 8X16
- GEAR, CRANKSHAFT

* KEY 4X 12

SPRING PIN 3X12

V-PULLEY

BOLT M12X1.25,FLANGE

WASHER

BOLT, FLYWHEEL
FLYWHEEL ASSY

- GEAR, RING

PISTON W/RINGS

- RING SET
PIN, PISTON
CIRCLIP 20

ROD ASSY, CONNECTING
- BUSH, PISTON PIN

- BOLT, ROD

* BEARING, CRANKPIN
BEARING,PIN U.S=0.25

€ CGEYSik
Q'ty |

1
1
1
1
1
y
1
1
5
y
1
2
2
2
4
2
2
4
2
2
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Engine for TBO07 2TNEG68-ETB
LUB.OIL SYSTEM

Y00D7170

2TNEGB-ETB L OY AT
9 LUB.OIL SYSTEM

Ref fig09 Page 09



Reference:fig09

"0t
PARTS NO.
Y119260-32000
Y119660-32020
Y26450-060202
Y119332-34880
Y119332-34890
Y119305-35150
Y119225-35300
Y129150-35350
Y119332-35080
Y119209-35030
Y26106-060122
Y114250-39450

'”'i—%

LO%%AN LUB.OIL SYSTEM

Description
PUMP ASSY, LUB. OIL
GASKET, L.O.PUMP

BOLT M 6X 20

DIPSTICK, LUB.OIL
GUIDE, DIPSTICK
FILTER, LUB. OIL
VALVE ASSY,OIL PRESS

NUT
PIPE, OIL INLET
O-RING

BOLT M 6X 12 PLATED
SWITCH,(0.5KG)L.O.

€ CGEYSik
Q'ty |
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Engine for TBO07 2TNEG68-ETB
COOLING WATER SYSTEM

Y00D7170

2TNEGB-ETB 1 O CW\\JXfﬂ
COOLING WATER SYSTEM
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Reference:fig10

"0t
PARTS NO.
Y119260-42002
Y119225-42320
Y119260-42021
Y26106-080452
Y119620-42350
Y104514-42780
Y119332-44740
Y26014-060142
Y119256-49530
Y119260-49800
Y119209-42140
Y26106-060162
Y26106-060552
Y171056-49120
Y121450-42450
Y124250-49351
Y124465-44950
Y129150-49360
Y119332-44520
Y119259-44576
Y119230-49010
Y119332-49020
Y23010-038000

CW%%AN COOLING WATER SYSTEM

'”'i—%

Description
PUMP ASSY, C.WATER

- O-RING
GASKET, C.W.

BOLT M 8X 45 PLATED
V-PULLEY, C.W. PUMP

V-BELT (HM-33)
FAN (D260)
BOLT M 6X 14

COVER, THERMOSTAT
THERMOSTAT (71R3C
O_RING,COVER_THERMOS
BOLT M 6X 16 PLATED
BOLT M 6X 55 PLATED

PLUG, DRAIN
PLUG M16
THERMOMETER
GASKET 16
GASKET 10
RADIATOR

- CAP, RADIATOR

PIPE, WATER
PIPE(B), C.W
CLAMP 38

€ CGEYSik
Q'ty |
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Engine for TBO07 2TNEG68-ETB
FUEL INJECTION PUMP

Y00D7170

2TNEGB-ETB 1 1 FOJJIv)T
FUEL INJECTION PUMP

Ref fig11 Page 11



Reference:fig11

"0t
PARTS NO.
Y719309-51100
Y119225-51100
Y119620-51170
Y119620-51180
Y119620-51190
Y119620-51250
Y119209-51300
Y105546-51330
Y119620-51340
Y119620-51350
Y119620-51370
Y119620-51450
Y174307-51460
Y119305-51500
Y119620-51510
Y119305-51530
Y119620-51650
Y119620-51660
Y119620-51670
Y119620-51680
Y119620-51700
Y26022-040082
Y26033-040102
Y119266-51900
Y22190-080002

FOIY%OIRYIR  FUEL INJECTION PUMP

'”'i—%

Description
PUMP ASSY. F.INJECT.
- PLUNGER W/BARREL

- RETAINER
* RETAINER

- SPRING, PLUNGER

- SHIM PACK

* VALVE, DELIVERY

- SPRING, DELIV. VALVE
- HOLDER, DELIV. VALVE
- GASKET, DELIVERY

- O-RING

- GUIDE, PLUNGER

* PIN
- RACK
* PINION

* RETAINER, RACK

- PLATE

- SCREW

* PIN

* PIN

- TAPPET ASSY

- SCREWM4X 8
+ SCREW M 4X 10

- BOLT

- SEAL WASHER 8S

- CEYSk
Q'ty I
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Engine for TBO07 2TNEG68-ETB
GOVERNOR

Y00D7170

2TNE6B-ETB 7j / f j
1 2 GOVERBNOR

14

-17

SHRYY~]
CLASSIFIED MARK
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121

Reference:fig12

" Olt
PARTS NO.
Y194990-22050
Y119660-61060
Y119660-61071
Y119600-61300
Y119600-61400
Y119660-61300
Y119660-61341
Y119285-61120
Y119285-61130
Y119285-61140
Y119632-61200
Y129155-51280
Y119660-61052
Y119660-61460
Y129155-61480
Y119660-61590
Y119232-61510
Y174307-51700
Y119232-61540
Y119600-61541
Y119660-61651
Y22117-040000
Y22272-000040
Y22351-030014
Y119600-61900
Y119660-61901
Y119285-66080
Y22322-030160
Y22351-040010
Y24341-000070
Y26106-060102
Y119840-61870
Y129100-61930
Y119305-66010
Y119640-66051
Y124550-66370
Y119285-66500
Y24341-000280
Y26106-060952
Y119600-66530
Y119610-66700
Y26776-120002
Y121575-66830
Y119600-66840
Y119656-66910
Y22360-040000
Y22360-060000
Y26106-060702
Y26116-050102
Y26116-060304
Y26756-060002
Y22190-060003
Y22190-120002
Y121465-59950
Y124756-67510
Y22272-000070

'”'i—%

qPEPA GOVERNOR

Description
NUT W/WASHER 8
COVER, GOVERNOR CASE
GASKET, (NON-ASB.)
DRIVING SET, GOV.
- WEIGHT ASSY, GOV.
- NUT, GOVERNOR WEIGHT
+ SLEEVE, GOVERNOR
LINK (L=88.8)
LINK (L=88.6)
LINK (L=89.0)
CASE ASSY, GOVERNOR
- O-RING S6
- GASKET, (NON-ASB.)
- SHIM SET
- SPACER ASSY
« SHAFT
*LEVER ASSY, GOVERNOR
- SHIM SET
- » SPRING, LEVER
+ = SHIFTER,P.T.O.
- = SPRING, STARTING
- WASHER 4
» - CIRCLIP E-4
» SPRING PIN 3X14
RETAINER SHAFT
- RETAINER, SHAFT
+ SHAFT ASSY,REGULATOR
- TAPER PIN 3X16
- SPRING PIN 4X10
- O-RING 1A S-7.0
- BOLT M 6X 10 PLATED
SPRING
NUT, CAP
SPRING, REGULATOR
HANDLE, REGULATOR
LOCK NUT M 6
ENG. STOP SOLENOID
- O-RING 1A S-28.0
- BOLT M 6X 95 PLATED
TORQUE SPRING ASSY
ANGLEICH ASSY
LOCK NUT M12 PLATED
SCREW, ADJUST
NUT, CAP
HOOK
SNAP PIN 4
SNAP PIN 6
BOLT M 6X 70 PLATED
BOLT M 5X 10 PLATED
BOLT M 6X 30 PLATED
LOCK NUT 6
SEAL WASHER 6
SEAL WASHER 12
BOLT M 6X 16, PLATED
RETAINER, WIRE
CIRCLIP E-7

€ CGEYSik
Q'ty |
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Engine for TBO07 2TNEG68-ETB

FUEL INJECTION VALVE
Y00D7170

2TNEGB-ETB k 1 FO 7) 917 /\“\/ v
FUEL INJECTION VALVE

24 28

L i

43 33 32

Ref fig13 Page 13



Reference:fig13

"0t
PARTS NO.
Y719620-53100
Y129155-61830
Y119620-53000
Y119620-53080
Y119620-53100
Y119620-53120
Y114250-53130
Y119620-53140
Y114250-53400
Y119309-59810
Y119309-59820
Y22190-120002
Y119650-59200
Y119332-59540
Y124066-59100
Y119260-59520
Y119260-59530
Y105025-59550
Y119642-59550
Y119642-59570
Y119620-59700
Y124550-59820
Y22190-080002
Y22190-140002
Y119305-59120
Y129150-59131
Y101304-59020

FOIY%OiPY  FUEL INJECTION VALVE

'”'i—%

Description
FUEL INJECT.VALVE AS
- O-RING S10
- NOZZLE ASSY,F.INJECT
* NUT, VALVE W/CASE
- HOLDER, VALVE W/CASE
- SPRING, VALVE
- SEAT, NOZZLE SPRING
- SPACER, VALVE STOP
» SHIM PACK
PIPE ASSY, FUEL
PIPE ASSY, FUEL
SEAL WASHER 12
BOLT 12, PIPE JOINT
PIPE, FUEL RETURN
- CLAMP 8
+ JOINT (B)
- JOINT (A)
- PIPE, FUEL RETURN
- PIPE, FUEL RETURN
- JOINT,OVER FLOW PIPE
NUT
BOLT 8, PIPE JOINT
SEAL WASHER 8S
SEAL WASHER 14S
RETAINER
- BOLT M4X14,HEX.SCKT.
JOINT 12, PIPE
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Engine for TBO07 2TNEG68-ETB
FUEL LINE

Y00D7170
2TNEGB-ETB

FO71 19
14 FUEL’(FILTEH

20311918

Ref fig14
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Reference:fig14

"0t
PARTS NO.
Y119632-55620
Y104200-55321
Y104200-55330
Y119810-55340
Y121254-55510
Y102103-55520
Y110250-55610
Y121250-55620
Y124550-55700
Y104200-55750
Y24311-240100
Y124066-59100
Y129150-59580
Y129335-55700
Y104200-55321
Y104200-55330
Y104200-55341
Y124064-55510
Y102103-55520
Y110250-55610
Y121257-55720
Y121257-55731
Y101720-55750
Y104200-55750
Y171081-55910
Y23418-060000
Y24311-240100
Y119840-59601
Y124766-59050
Y119840-59621

'”'i—%

STRAINER ASSY, F.O.

FOERAR FUEL LINE

Description

- VALVE, TAPER

- SPRING, TAPER VALVE

* LEVER
- CUP, STRAINER
- O-RING

* RING, RETAINING

- SPRING
* ELEMENT
- SCREW M 4

- O-RING 1A P-10A

CLAMP 8
CAP

SEPARATOR, WATER

* SPRING, TAPER VALVE

VALVE, TAPER

- HANDLE, COCK

- BOWL, FUEL STRAINER

* O-RING

* RING, RETAINING
- SPRING, SCREEN

- FLOAT

* PLUG 6

- SCREW M 4
- SCREEN

- GASKET 6, NYLON
O-RING 1A P-10A

B

END ASSY

- CLAMP 12

JOINT
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Engine for TBO07 2TNEG68-ETB
STARTING MOTOR

Y00D7170

2TNE6B-ETB M—?OTE—S’
15 STARTING MOTOR
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Reference:fig15

" Olt
PARTS NO.
Y119226-77010
Y114371-77110
Y114371-77140
Y114371-77160
Y114371-79040
Y114371-79050
Y114371-79060
Y114371-77170
Y119226-77650
Y124097-77710
Y124097-77760
Y124195-77760
Y124195-77770
Y114371-79070
Y26022-040122
Y26106-100252
Y124160-77020

'”'i—%

%A°A?Y bO°A  STARTING MOTOR

- COVER ASSY, REAR
* HOLDER ASSY, BRUSH

Description
STARTER,12V-0.8KW

ARMATURE

+ » SPRING, BRUSH
- COVERKIT, DUST

“BRUSH (-)
- BRUSH (+)

- PINION ASSY
- YOKE ASSY.

- CASE ASSY.,GEAR
- MAGNETIC SWITCH ASSY

- THROUGH BOLT
- BOLT M 6X 37

B

SCREW M 4X 12

OLT M10X 25 PLATED
COVER, TERMINAL
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Engine for TBO07 2TNEG68-ETB
GENERATOR

Y00D7170 ,
2TNE6B-ETB 6 St =4
/.I GENERATOR
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Reference:fig16

"0t
PARTS NO.
Y119663-77200
Y26022-040252
Y106383-44720
Y106383-44730
Y22212-100000
Y26716-100002
Y105225-44790
Y26106-100402
Y121450-77330
Y119810-77340
Y119332-77810
Y119643-66900
Y119660-77711
Y171301-77720
Y119650-77910
Y129211-77920

el

%pP'EU°A  GENERATOR

Description

GENERATOR

- SCREW M 4X 25

- SPACER
* WASHER

- SPRING WASHER 10

- NUT 10
- CAP

BOLT M10X 40 PLATED
ADJUSTER, BELT

BOLT
RESISTOR
DIODE

CURRENT LIMITER(15A)

COUPLER
RELAY, GROW
TIMER

€ CGEYSik
Q'ty |

o el e e e e e N

R

Kelll

Page:16



Engine for TBO07 2TNEG68-ETB

GASKET SET
Y00D7170

2TNEGB-ETB | NyE Yk
17 GASKET SET

NIRYF10EDTEY
OPTIONAL PARTS

977770
-01212
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Reference:fig17

"0t
PARTS NO.
Y719325-92620
Y119309-01330
Y119305-01950
Y119660-01562
Y24311-000320
Y121520-01851
Y119305-03031
Y119305-11310
Y119260-11340
Y119600-11450
Y119600-11460
Y124465-44950
Y22190-060003
Y22190-120002
Y129150-49360
Y22190-080002
Y22190-140002
Y119326-12111
Y124701-11911
Y119305-13110
Y119260-42021
Y119209-42140
Y24311-000120
Y24341-000240
Y119209-35030
Y119624-32040
Y119660-61071
Y129107-13550
Y119660-32020
Y104200-92350
Y119332-92751
Y28110-100120
Y28110-140170
Y129400-92400
Y977770-01212

'”'i—%

ERA-Y%4AA GASKET SET

Description

GASKET SET

- GASKET, CYL. HEAD

- SHIM PACK

+ GASKET, (NON-ASB.)
“O-RING 1A P-32.0

- GASKET, (NON-ASB.)
. GASKET, PLATE

- GASKET, BONNET

- SEAL, VALVE STEM

- PROTECTOR, NOZZLE
- GASKET, NOZZLE

- GASKET 16

- SEAL WASHER 6
- SEAL WASHER 12

+ GASKET 10

- SEAL WASHER 8S
- SEAL WASHER 14S

- GASKET

* GASKET, (NON-ASB.)
» GASKET, EXH.MANIFOLD

- GASKET, C.W.

- O_RING,COVER_THERMOS
* O-RING 1A P 12.0
- O-RING 1A S-24.0

- O-RING
- O-RING P 12.0

* GASKET, (NON-ASB.)
- GASKET, NOZZLE
- GASKET, L.O.PUMP

DRIVER, SCREW

WRENCH, FILTER

WRENCH 10X12
WRENCH 14X17
FLEX HORN

GASKET, LIQUID
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